HRSD Commission Meeting Agenda
9:00 a.m. — April 23, 2024

In-person for Commissioners and essential staff at
2389 G. Avenue, Newport News, VA 23602
Training Room — 2" Floor

Reservations are required for in-person and virtual public observation of all HRSD Commission and Committee
meetings; to address the Commission; and to submit written comments to be read into the minutes. Reservations
are accepted via the following link and must be completed by noon one business day prior to the meeting:
https://www.hrsd.com/contact/commission _meeting.

No. Topic Resource
Call to Order Rodriguez

1. Awards and Recognition Bernas

2.  Public Comments Not Related to the Agenda Scott

3. Consent Agenda Bernas
[...]
2. Promoted Heather Groundwater to Laboratory Manager in the CEL as an over-hire in
preparation for Li Zhang retiring from this position at the end of May 2024.
Determination on assignments will be made soon.

3. Completed knowledge transfer for the CEL QA Manager and Chief of Laboratory
Division and transferred signatory responsibility to Kim Fielder (QA Manager) and
Rachel Hook (Chief, Laboratory Division) based on personnel changes.

4. Celebrated the retirement of Reggie Morgan, QA Manager, after 38 years of HRSD
employment.

5. Developed a plan for CEL onboarding to include foundational laboratory practices
before beginning analytical training to ensure consistency of practices and provide
learning opportunities at the beginning of CEL work.

6. Participated in Leadership and Management Academy (LAMA) Capstone Project

Presentation meeting where all three projects were selected to work together to develop
an internal recognition program at the work center level.

@ Community Engagement

1. Staff supported Microbial Source Tracking (MST) investigations in partnership with
Hampton Roads localities. This work is required as part of HRSD’s Integrated Plan.
Sampling and analytical services were provided for the localities and projects identified
below:

a. City of Chesapeake (Southern Branch)

b. City of Hampton (New Market Creek)

C. City of Newport News (Southeast Newport News)
d. City of Norfolk (Mason Creek)

e. City of Suffolk (downtown)

f. City of Virginia Beach (Thalia Creek)



g. James City County

A team of Water Quality representatives served as judges for the Tidewater Science
and Engineering Fair and selected students to receive recognition with the HRSD
Environmental Improvement Fund Award. A presentation will be made to the
Commission at the April or May meeting.

@ Innovation

1.

Micaela Griffin, P3 Specialist, gave a presentation at the VWEA Industrial Waste &
Pretreatment conference titled “Collaboration Benefits All: Creative Cometabolic
Treatment of Leachate 1,4-Dioxane at the Landfill Benefits Downstream Potable Reuse
Facility.”

Performed the following for 2024 HRSD LIFE:

a. Kerri Williams co-chaired Logistics Committee ensuring all menus, room set ups,
and other aspects of the event were successful.

b. Kim Fielder served as Moderator Coordinator, including the development and
presentation of training, and organization of all presentations.

C. James Sabo co-chaired the Exhibitor Committee ensuring represented groups
had necessary space and resources.

d. WQ employees served as moderators and assistant moderators and staffed
various tables in the exhibit area representing many teams and specialty groups.

e. Twenty-one WQ employees presented on topics covering innovation,
environmental sampling/monitoring, facility inspections, and treatment plant
support.

f. WQ staff coordinated distribution of pre-conference give away through

distribution to all HRSD work centers.

Director participated in the following advocacy and external activities:

a. Attended two meetings of the Water Research Foundation’s (WRF) Research
Planning Expert Summit focused on Receiving Water Quality Management.
Participants were tasked with identifying priority research topics within the
assigned focus area to inform the two-year planning cycle of WRF’s Research
Advisory Council (RAC). The group developed a final list of proposals for
consideration.

b. Attended two workshops for biosolids research projects in which HRSD is
contributing with both in-kind and cash support. As part of its contribution to the



EPA grant funded project, “Unregulated Organic Chemicals in Biosolids:
Prioritization, Fate and Risk Evaluation for Land Applications”, HRSD worked
with other team members to prioritize specific chemical contaminants of interest,
identify effective engagement and communication approaches, and conduct a
gap analysis for informing system-based solutions. The second workshop of the
day “State of the Science and Regulatory Acceptability for PFAS Residual
Management Options: PFAS Disposal or Destruction Options” allowed
contributing team members the opportunity to provide input on a toolkit
developed to optimize the management of water and wastewater treatment
residuals.

Respectfully submitted,

Jrnie Fersig-72itehioll
Director of Water Quality



Municipal Assistance Billed Reimbursements per Service
From 01/01/2024 to 03/31/2024

Attachment 1

DRINK WATER
WATER QUALITY 1%
14% GROUNDWATER
2%
OTHER
27%
STORMWATER
VPDES PERMITS

23% 33%

Notes: Other = Equipment purchase, consultation, validation studies, boater pump-out program, efc.



Municipal Assistance Invoice Summary
From 01/01/2024 - 03/31/2024

Municipality Reimbursements
Accomack County $4,264.40
Buckingham County $249.90
City of Chesapeake $8,365.17
City of Emporia $271.83
City of Franklin $3,710.42
City of Fredericksburg $910.91
City of Hampton $6,836.69
City of Norfolk $23,017.91
City of Norfolk-Dept of Utilities $1,407.74
City of Portsmouth $4,348.88
City of Roanoke $7,125.00
City of Suffolk $2,951.54
City of Virginia Beach $8,434.05
DCLS Wastewater Surveillance $34,416.64
Exmore WWTP $237.48
HRPDC $60,683.92
Henrico County $2,642.24
Lynnhaven River NOW $332.31
New Kent County $8,990.90
Northampton County WWTP $1,934.88
Northumberland Co. - Callaoc WWTP $2,398.41
Portsmouth Stormwater $94.05
ST BRIDES CORRECTIONAL CENTER $2,799.75
Spotsylvania County $1,733.40
St Brides Corr Ctr WWTP $8,483.14
Stafford County $106.64
Town of Cape Charles $12,223.25
Virginia Aquarium & Marine Science Ctr $11,588.40
Virginia Department of Health $17,707.48
Western VA Water Authority $174.86
Westmoreland County $1,707.93

Totals:

$240,150.12



EFFLUENT SUMMARY FOR MARCH 2024

FLOW %of BOD TSS FC ENTERO TP TP TN TN  CONTACT
PLANT mgd Design mg/ll mg/l #/UBI #/UBI mg/| CYAvg mg/ll CY Avg TANK EX
ARMY BASE 15.41 86% 5 5.8 2 1 0.55 0.63 4.4 4.0 18
ATLANTIC 54.20 100% 10 8.0 5 2 NA NA NA NA 2
BOAT HARBOR 19.69 79% 7 12 4 1 0.60 0.47 15 16 10
CENT. MIDDLESEX 0.013 52% <2 1.4 1 <1 NA NA NA NA NA
JAMES RIVER 16.86 84% 9 16 3 2 1.2 0.83 9.9 9.7 13
KING WILLIAM 0.102 102% <2 <1.0 NA <1 0.14 0.12 1.6 2.2 NA
NANSEMOND 20.93 70% 5 8.7 1 1 1.7 1.7 4.6 4.0 1
ONANCOCK 0.488 65% <2 0.48 1 1 0.13 0.13 25 1.9 NA
SUNSET BAY 0.011 27% 9 1.0 10 1 NA NA NA NA 1
URBANNA 0.072 72% 5 9.7 8 18 0.46 0.72 8.6 9.8 NA
VIP 42.95 107% 9 12 2 1 0.48 0.34 3.5 4.1 7
WEST POINT 0.909 151% 17 16 1 5 1.5 1.8 10 12 0
WILLIAMSBURG 9.79 44% 6 3.5 8 3 0.44 0.75 3.4 3.1 18
YORK RIVER 17.45 116% 4 26 4 <1 0.32 0.30 5.1 4.9 5
198.89
% of
Capacity

North Shore 77%
South Shore 94%

Small Communities 90%

DMR - Power Bl (powerbigov.us)



https://app.powerbigov.us/groups/me/apps/5ed0c035-d3b8-4ade-a26f-62a63fd710ac/reports/2770a897-d9ad-46ec-8294-3a614f5f2cbd/ReportSectiond56748d4761cf526deb2?ctid=19f0aec0-495a-43f6-b733-94471f277511

AIR EMISSIONS SUMMARY FOR MARCH 2024

No. of Permit Deviations below 129 SSI Rule Minimum Operating Parameters Part 503e Limits
Temp  Venturi(s) PD Precooler Flow Spray Flow Venturi Flow Tray/PBs Flow Scrubber Any THC THC BZTemp
12 hrave 12 hrave 12 hr ave 12 hr ave 12 hr ave 12 hr ave pH Bypass Mo.Ave DC Daily Ave
MHI PLANT (F) (in. WC) (GPM) (GPM) (GPM) (GPM) 3hrave Stack Use (PPM) (%) Days >Max
ARMY BASE 0 0 0 0 0 0 0 0 34 82 0
BOAT HARBOR 0 0 0 n/a 0 0 0 0 11 99 0
VIP 0 0 0 n/a 0 0 0 3 20 94 0

WILLIAMSBURG 0 0 0 n/a 0 0 0 3 30 40 0



Items of Interest — March 2024
MULTIPLE HEARTH INCINERATION (MHI)

Total Hydrocarbon (THC) monthly averages (not to exceed 100 ppm) were met by all
four MHI plants (Army Base, Boat Harbor, Virginia Initiative, and Williamsburg) with a
THC continuous emissions monitoring (CEM) valid data captured of greater than 82%
for all but Williamsburg who had a 40% data capture.

The MHIs had zero (0) deviations from the required 129 SSI rule minimum operating
parameters, five (5) minor bypass events (<60 minute), and zero (0) reportable bypass
events.

VIP completed their Title V MACT 129 emissions compliance test for MHI #2 on March
26. The stack test report will need to be submitted by May 25.

Submitted to DEQ:

- WB MHI #1 stack test protocol for testing scheduled April 16
- AB MHI #2 stack test protocol for testing scheduled May 1

AIR PERMITS and ODOR CONTROL

The DEQ opened the 30-day public comment period starting on March 29, for Boat
Harbor Treatment Plant’s draft Title V permit renewal. If there are no adverse
comments, a final permit should be issued by the end of May.

The EPA denied the Williamsburg November 2023 HRSD stack test waiver request.
HRSD and DEQ had previously agreed that 129 emission limits testing could be based
on 11-13 MHI operating months not the calendar months stated in the rule. During
Williamsburg’s TS5 permit renewal in 2023, DEQ Central Office identified this as a
potential issue and subsequently the EPA waiver request was submitted and recently
denied. Moving forward MHIs will need to try to operate only one incinerator in a
calendar year to avoid having to test both incinerators in the same calendar year. The
2024 MHI stack testing plan to meet this requirement is due by end of April.

There were five (5) odor control complaints during the month of March.

Atlantic Plant received all five (5) of the odor complaints, with three (3) coming from
neighbors near Ocean Lakes High School and the other two (2) complaints that came
from the Bold Ruler Drive area north of the plant.

Atlantic Plant land application of biosolids commenced in March and is expected to
continue through May.



TREATMENT
DEQ was notified of the following reportable events:

Army Base
On March 21, a loss of chlorination occurred for 14 minutes when the pump lost power

during maintenance activities. While working on an out-of-service pump, it was
deenergized causing the in-service pump to fail. Instrumentation staff were contacted to
evaluate the programming to prevent further issues.

James River

On March 6, three consecutive 30-minute contact tank residuals less than 0.50 mg/I
occurred due to high flow conditions. The combination of elevated flow and TSS from
the secondary clarifiers caused elevated sodium hypochlorite demand. The polymer
feed pump being used to improve settling quality tripped due to an electrical issue. A
second hypo feed pump was started, the influent gates to the clarifiers were adjusted to
balance flow, and the polymer feed system was restarted.

Nansemond

On March 7, a leak from a concrete joint was discovered while an anaerobic/anoxic
tank was being filled with non-potable water (NPW) to be put into service. The tank was
drained immediately and repaired from the inside. Approximately 244 gallons of NPW
were released to the ground and stormwater pond.

On March 25, a contractor's sump pump tripped causing the sump area containing
water from a leaking anaerobic/anoxic influent channel to overflow. Approximately 100
gallons of primary clarifier effluent soaked into the ground and stormwater pond.

Virginia Initiative

On March 29, heavy rainfall increased system flows resulting in a chlorine residual of
less than 0.10 mg/L being recorded. The treatment plant received influent flows in
excess of 66 MGD on March 28 and 29, resulting in nitrite in the secondary clarifier
effluent which required increased hypo addition.

Williamsburg
On March 6, the primary effluent flow diversion pump tripped while an out-of-service

clarifier was being placed in service to meet flow demands during a wet weather event.
When the pump tripped, a hydraulic bottleneck was created causing the tank being
placed in service to rapidly fill before the tank effluent gate was open. This resulted in
approximately 4,500 gallons of raw wastewater to be released through the scum
collection piping to the ground and Grove Creek.

On March 8, three consecutive 30-minute contact tank residuals less than 0.50 mg/I
were recorded. After the third exception was recorded the 5-minute analyzer was
calibrated and the chlorine dosage was increased. The analyzer was found to be
reading off by 0.5 mg/L.



SYSTEM

On March 6 heavy rain associated with a coastal storm inundated the Chesapeake
Boulevard and Bayshore Pump Stations (PS) and Chesapeake Ave manhole. Pump
stations were observed to be operating properly. The following raw wastewater overflow
events were reported:
e Chesapeake Blvd SS-PS-105, 440,000 gallons to Lafayette River with a total
rainfall of 1.79”.
e Bayshore PS, 1,410 gallons to Chesapeake Bay with a total rainfall of 1.81”.
e Chesapeake Ave MH-NG-143-2581, 55 gallons to Chesapeake Bay with a total
rainfall of 1.63”.

On March 11, HRSD staff observed an overflow at MH-SG-193-15840, Shingle Creek
Siphon, due to a blockage from a small diameter plug. Once the blockage was cleared
the overflow stopped and the area was cleaned, and lime applied. An estimated 60,000
gallons of raw wastewater were released to Shingle Creek.

On March 25, a branch valve recently serviced was found in the open position causing a
leak on Normandy Ln. Approximately 528 gallons of raw wastewater were released to
the ground and Hogge Pond.

On March 28, heavy rain inundated the Chesapeake Boulevard and Seay Avenue PS.
These pump stations were observed to be operating properly. The following raw
wastewater overflow events were reported:
e Chesapeake Blvd SS-PS-105 and manhole SG-073-54, 254,250 gallons to
Lafayette River via Wayne Creek with a total rainfall of 3.00”.
e Seay Ave SS-PS-125, 157 gallons to Elizabeth River with a total rainfall of 3.06”.

On March 28, an electric actuator on the automated valve JR2024-6 at Center Ave
failed resulting in the valve opening completely. Approximately 278,800 gallons of raw
wastewater were released to a storm drain / Government Ditch.

SYSTEM/TREATMENT, SMALL COMMUNITIES, AND EASTERN SHORE

Dendron
On March 5 and 6 heavy rain associated with a coastal storm inundated the Dendron
PS service area. Pump stations were observed to be operating properly. The following
raw wastewater overflow events were reported:

e March 5, Dendron PS1, 1,000 gallons to Cypress Swamp with a total rainfall of

1.12".

e March 6, Dendron PS1, 20,850 gallons to Cypress Swamp with a total rainfall of
1.347.

e March 6, Dendron PS2, 750 gallons to Cypress Swamp with a total rainfall of
1.34".

On March 28, heavy rain associated with a storm inundated the Dendron PS service
area. Available station pumps were operational, but the temporary pump was not
priming and was repaired. The quantity of raw wastewater released to Cypress Swamp
is unknown with a total rainfall of 2.01”.



West Point
On March 2, 5, 6, and 7 heavy rain and severe weather associated with a coastal storm
inundated the West Point service area. The following raw wastewater (RWI) and
secondary clarifier effluent (SCE) overflow events were reported:
e March 2, MH-0831D, MH-0832, MH-0834, and MH-0835, 29,888 gallons of RWI
to ground and Pamunkey River with a total rainfall of 1.13”.
e March 5, MH-0831D and MH-0834, 8,700 gallons of RWI to ground and
Pamunkey River with a total rainfall of 0.84”.
e March 6, MH-0831D and MH-0834, 8,100 gallons of RWI to ground and
Pamunkey River with a total rainfall of 0.92”.
e March 7, West Point Treatment Plant, 12,100 gallons of SCE to ground and
Mattaponi River with a total rainfall of 0.92”.

Flow summaries, nutrient data, and rainfall information is located here:
DMR - Power Bl (powerbigov.us)



https://app.powerbigov.us/groups/me/apps/5ed0c035-d3b8-4ade-a26f-62a63fd710ac/reports/2770a897-d9ad-46ec-8294-3a614f5f2cbd/ReportSectiond56748d4761cf526deb2?ctid=19f0aec0-495a-43f6-b733-94471f277511

Ammonia

™ ON UB
Mar 23 0.03 0.02 Ammonia
Apr 23 0.06 0.08 0.02 007
May 23 0.04 0.92 S 0.06 =
Jun 23 0.77 0.05 £ oos £
Jul 23 <0.02 0.07 0.05 = 008 8
Aug 23 0.41 0.05 S 0.03 g PR
Sep 23 0.07 0.08 Eom £ e on
Oct 23 0.06 0.04 0.34 S o001 =)
Nov 23 0.05 1.87 R d g e e
. . DAY AD A AD A DA A% A% =z
wm | o om 1 FESETISEIESSE Bumsoan
Feb 24 0.20 0.01 g\hf 835 2.0
Mar 24 0.21 0.02
TKN
™ KW SB
Mar 23 1.6 TKN